BURNSIDE

ASSEMBLY INSTRUCTIONS

D-FRAME - ADDON

12 292/299 - DF - ADD

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com

PAGE 1 OF 5




BURNSIDE

D-FRAME - ADDON :: 292/299 - DF - ADD

PART LIST:
2X. UPRIGHT  2X.SIDE 1X. CENTER  1X. TOP RAIL
-END UPRIGHT  UPRIGHT - ADD - ADD
@? '@
8X. SOCKET
%éjBQHof(%iggw COUNTERSUNK BOLT 1/4"-20 X 1 5/8"
) : HEAD SCREW

1/4"-20 X 0.625"

1X. BOTTOM RAIL 2X. RAIL

6X. JOINT CONNECTOR 6X. HEX NUT = 24X.SBHC SCREW 1X. L -KEY

6X. CONNECTOR 2X. 3/8"-16TPI LEVELER

e <& <&

1X.L-KEY FOR

1/4-20TPI  #10-24 X 0.375" FOR 1/4-20 #10

GRAND + BENEDICTS

503.232.1988 | grand-benedicts.com

PAGE 2 OF 5




BURNSIDE D-FRAME - ADDON :: 292/299 - DF - ADD

STEP 1: SBHC SCREW 1/4-20 X 0.625" HEX NUT 1/4"-20 TP

CONNECTOR

JOINT CONNECTOR

BOLT 1/4"-20 X 1 5/8"
TOP RAIL-ADD

UPRIGHT-END

— CENTER UPRIGHT

—SIDE UPRIGHT

SIDE UPRIGHT

BOTTOM RAIL-ADD
UPRIGHT-END RAIL

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com PAGE 3 OF 5




a
&
<
L
@
o))
o
N
AN
o
(Q\
p
o
a
@
<
Ll
=
<
s
U
O

BURNSIDE

STEP 3:

HEAD SCREW 1/4"-20 X 0.625"
SBHC SCREW #10-24 X 0.375"

K
Z
)
)
o
L
T
Z
)
O
O
T
L
v
Q
O
(7]

\

oy )

)]

3/8"-16TPI LEVELER

PAGE 4 OF 5

503.232.1988 | grand-benedicts.com

GRAND + BENEDICTS




BURNSIDE D-FRAME - ADDON :: 292/299 - DF - ADD

D-FRAME - STARTER

D-FRAME - ADDON

D-FRAME - STARTER( END)

SOCKET COUNTERSUNK
HEAD SCREW 1/4"-20 X 0.625"

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com PAGE 5 OF 5




